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B # 5 P o es i o ' &
h escription
Ref. NO. Part NO. Qty Note

1 IGR9890-01 T A Face plate 1
2 GR9890-02 T A Face plate agsket 1
3 GGS44 B AR R ET Screw 1/8x44 L=4 1
4 IGR3403 EAR B AR A | Arm oil shifld asm. 1
5 IGR3344 PRZEEFT G99%FLZE  |Rubber plug 3
6 GR 1463 FHAT Rl AR L3 Rubber plug 1
7 IGR9890-42 —fLit £k Three holes thread guide plate 1
8  IGS0s3 J& B AR BRET Screw 3/16x28 L=9 7
9  |GR1083-8 JLR I Cord holder 1
10 |GK9890-03 Ja Side plate I
1 IGR9890-04 J& T A Gasket 1
12 6Q277 T AR 3t Face plate 1
13 GQi9e REIETRE Safety label ]
14 1GS053-8 J& i BB ET Screw 3/16x28 L=14 3
15 Pt Machine cover 1
16 IGR3345 &L B8 L Rubber plug 1
17 GS046 EISEFRE R ESRET  |Screw 3/16x28 L=18 1
18 GO061-8 b T A= Reverse feed lever stopper 1
19 GR1464 THEFLE Rubber plug 1
20 (GR1005-8 FRIKE Magnet cord rubber 1
21 |GR9890-29 VAR REAH | Thread tension asm. 1
- GR7650 VAL Je R IRET Thread tension post 1
23 GR7673 VAT AR Thread tension guide 1
24 IGR1015-8 NIELRIR Thread tension disk )
25 IGW233-8 NI R E Thread tension spring 1
26 GS1750 NIE LR B Thread tension nut 1
27 (68551 ANIEERIRAFERET | Screw 11/61 x 40 L=6 1
28 |GK240 PP Thread take-up lever cover 1
29 |GSssi PhLEAT i SERET Screw 3/16x28 L=6 3
30 GR3354 L& Arm thread guide Right 1
31 GS0552 L RET Screw 11/64x40 L=6 1
32 Je AR A Thread tension asm. 1
33 |GLO113 Je LR 98 Tension nut 1
34 GR 1490 e 2wl s AR Rotating stopper 1
35 GW251 P35 ) Tension spring 1
36 GR 1489 £.35% Thread tension disk presser 1
37 IGR 1488 D 3571 Thread tension disk 2
38 GSO015 FeLRARET Tension post 1
39 GW250 PhLk & Take-up spring 1
40 GR 1487 Pk o8 7 e Tension post socket 1
41 Gsoi6 JeLRRET R EBRET | Screw 9/64x40 L=5.5 1
42  (GS48 Je Lk IRBET Screw 15/64x28 L=7 1
43 GX567 AERET Tension releasing 1
4 eM202 Bl Throat plate 1
45  |GS044 FHSCIRET Screw 11/64x40 L=6 1
46 GS044 FHARMRET Screw 11/64x40 L=6 1
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5 i 4 A i Description B OB\ E
Ref. NO. Part NO. Qty Note
47 GR3355 %) Arm thread guide Left 1
48 GS0551 e RERET Screw 11/64x40 L=6 1
49 GR1458 HRATHFLE  |Ribber plug 2
50 GS053 EBRET Screw 3/16x28 L=9 3
51 GM340/4 A Slide plate asm. 1
52 GM204 iR Slide plate 1
53 GW434 et B Bed slide spring 1
54 GS045 R RET Screw 3/32x56 L=2.2 2
55 GS0548 AR SZHE Bed screw stud 4
56 GR724 Jeih 2% Ruler stopper 1
57 GS373 Je N BRIRET Screw 11/64x40 L=6 2
58 GX565 RS RRMET Pole 2
59 GQ276-8 Eivgs g Model plate 1
60 GR9890-40 SRR ALt Bobbin base 1
61 GS9890-41 GRiR ARIRET Screw 3
62 GR9890-26 HleJ) Knife 1
63 GS226 LR AR B L TIRET | Knife screw 2
64 GR9890-38 Je kAR A Thread tension asm. 1
65 GR9890-38-1 Je LR 98 5 Tension nut 1
66 GR9890-38-2 JE R WRET Tension post 1
67 GR9890-38-3 e LR Tension spring 1
68 GR9890-38-4 Je LR Thread tension disk presser 2
69 GR9890-38-5 bUES7 Thread tension guide 1
70 GR9890-38-6 JeR$iE (TF) Tension nut 1
71 GR9890-46 HHLERE Motor cover 1
72 GS1769 BB R R ET Screw 3/16 x 28 L=20 3
73 GR9890-47 AEWN T A @ Stainless steel working table 1
74 GR9890-35 i 2R 4 2% Thread guide plate 1

.
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MAIN SHAFT&THREAD-UP LEVER COMPONENTS
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IMPACT CONTROLLER SYSTEM
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2. L% - Bk Ep it

i i = & F 7 Description B OR) &

Ref. NO. Part NO. Qty Note
1 GS04 PRLCEAT By HRET Screw 15/64x28 L=10.5 1
2 GX566 PR Thread take-up crank shaft 1
3 GR1470 15 e R ) Roller felt 1
4 GH564/4 PR Thread take-up lever 1
5 GH564/6 PRERIE 53 2 2 Thread take-up lever asm. 1
6 GO270 PRRATF it R Needle bearing 2
7 GH402/2 PELRph AR 1 Needle bar crank 1
8 GH334 HHFER Needle bar crank rod 1
9 GS09 P2 ih W3 2 s eT Left screw 9/64x40 L=4.8 1
10 GH561-8 FHFF i 4 2 1 Counter weight asm. 1
11 GD0550 BT FF i O T Screw 9/32x28 L=16 1
12 GD39 PER i 2 A eR4T Screw 1/4x40 L=6 2
13 GR1472 TE(RETORY B Rubber ring 1
14 GD06 BT FF i € L 8RET Screw 9/32x28 1=15.5 1
15 GH9890-65 st Counter weight 1
16 ERHW O A 4 Feed drive eccentric cam asm. 1
17 | GD034 RN O BET Screw 1/4x40 L=11 2
18 GT198 EEHE O Feed drive eccentric cam 1
19 | GDoil HRMR O S AT Screw 9/64x40 L=6 2
20 | GR9890-11 B (6907Z) Needle bearing 1
21 GR9890-09 ok i} Oil seal 1
22 | GRI535 6 5 A Snap ring 1
23 GR1469 R Thrust collar asm. 1
24 GS39 Wat: B=1i0]. L) Screw 1/4x40 L=6 2
25 | GO9890-06 AT E Main shaft front bushing asm. 1
26 | GO296 A el 4 4 Oil adjusting collar 1
27 | GO9890-07 EHihahE Bushing, intermediate 1
29 | GR9890-22 B E Rubber 1
30 | GR3350 PEGEFFH B Thread take-up crank shaft felt 1

3.— kR IR 4

s 7t g e L Ol -

Ref. NO. Part NO. & # Descriptiof Qty | Note
1 GP9890-45 Fi# Hand wheel 1
2 2 Belt cover 1
3 GR9890.36 H1 Bl Motor asm 1
4 PCB1 1
5 PCB2 1
6 GR9896.30 YR BA Connect block A 1
7 GR9896.32 A 2 e e 1 Connect rubber 1
8 GR9896.31 HERAB Connect block B 1
9 HL P H: 28 4 Electricity line pressing board 1
10 LR ET Holding screw 8
11 1 A e Cross recess head screw 2
12 P i MR ET Socket head screw 3
13 H Copper cylinder 2
14 T AR ET Cross recess head screw 5
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NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS
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5 # b % Fr Description Lo S
Ref. NO. Part NO. Qty Note:

1 GR1479 A EfL%E Cap - 1
2 GO09890-17 P LE Needle bar bushing upper 1
3 GZ9890-16 FHT Needle bar i 1
4 GR1478 PHAT A Needle rod holder asm. 1
5 GS011 FHAF R AR ET Screw 9/64x40 L=7.5 3
6 GU168 AT EHEAE TS R Slide block 1
7 GR9890-18 HHFTELH Needle bar thread guide 1
8 G0272 HHTE Needle bar bushing,lower 1
9 GS071 PLEHRET Screw 1/8x44 L=4.8 1
10 GR3352 FHAFZR 4 Needle bar thread guide 1
11 GV15 PLE Needle DBX1 #14 1
12 A Gear & pinion asm. 1
13 Lissdan Gear & pinion asm., upper 1
14 GC168 R A4 Gear asm. 1
15 GS033 R RET Screw 1/4x40 L=8 2
16 GC167 B b Ak el 4 Pinion asm. 1
12 GS033 P RET Screw 1/4x40 L=8 2
18 Toase s Gear&pinion asm., lower 1
19 GCl166 BT i H Y Gear asm. 1
20 |GS033 VT RIRET Screw 1/4x40 L=8 2
21 GC165 Thhie i d Pinion asm. 1
22 GS033 G FIRET Screw 1/4x40 L=8 2
23 GZ435 5 Upright shaft 1
24 GN161 i i Hook asm. 1
25 GO472 S5 ERhE Upright shaft bushing, upper 1
26 |[GO471 25T R Upright shaft bushing, lower 1
27 GO470 TS RhE Bushing rear 1
28 | GS053 Bah R e Screw 3/16x28 L=7 1
29 GR1519-8 B A Thrust collar asm. 1
30 | GS082-8 T R ET Screw 11/64x40 L=5 2
31 GZ434-8 T Lower shaft 1
32 | GR3371 TE#2 7€ 151 Bobbin case holder 1
33 GS030-8 TE# 2 (L R SRET Screw 11/64x40 L=9.5 1
34 | GS0559 TR ET Screw 3/16x28 L=7 1
35 G0O1002 T HiTRhE Lower shaft front metal 1
36 T h PR i 4H Oil seal screw asm. 1
37 GRI1515 T Sl BR bt 0il wick 1
38 GS031 T AR bR ET Qil seal screw 1
39 GN163 Bl Bobbin 1
40 GNI162 % Bobbin case 1
4] GN161 BEMRAR ST LH Hook bobbin case asm. 1
42 GO053 TGS ERET Screw 3/16x28 L=13 |
43 GRO0341 EEFT A IE B Slide block base |
44 GR3372-7 b i R Lower shaft oil deflector asm |
45 | GS210 Eeticlicl S Oil deflector screw 11/64 x 40 L=3.5| 2
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8 # 5 4 R Description BB &
Ref. NO. Part NO. Qty Note

1 GR3360 FEMR F Hand lifter 1
2 GS0554 FERIR F 4267 Screw 9/64x40 L=10 1
3 GR1503 FERIR F Hho R B Rubber ring 1
4 GR336/2 JERARF O i Hand lifter cam asm. 1
5 GO0273 FEA Sl £ Presser bar bushing lower 1
6 GS020 5 FERIRET Screw 9/64x40 L=8 1
;) GS0555 BIFLFF SR 208 Link shaft 2
8 GR1510 PRECEITF O P4 E-ring 5 3
9 GM200/5 175 HE BRI Presser foot asm. 1
10 THELEHK Wire holder bracket, lower 1
1 GS0558 TR HE R AP R ST Hinge screw 1
12 | GS0557 ISRk SR IEnL Lo Hinge screw 1
13 GR3370 15 E BT A Knee lifter connecting rod I
14 | GR3369 15 HE M IS L AF Lifting lever link 1
15 GS010 TR K [ sgeT Screw 11/64x40 L=5 1
16 | GS336-8 EIEAR R gET Screw 11/64x40 L=5 1
17 FERAFREEBE | Screw 15/64x28 L=14.5 1
18 GR1017-8 hL IR FEAR Wire holder 2
19 [GS310-8 LR R EET | Screw 3/16x28 L=6 1
20 GR1016-8 ERELEM Wire holder bracket,upper 1
21 GL6 1L £ BE VA 98 Nut 3/16x32 2
22 | GRI1510 RO O £ E-ring 5 2
23 GW433 /AT N R Tension release return spring 1
24 |GW432 AR Thread release pin spring 1
25 BE L PR Wire cable holder 1
26 GX568 A S5 ET Tension release supporting pin 1
27 A R E T Screw 3/16x28 L=6 1
28 GR9890-50 s AL Thread tension release wire 1
29 GS0556 P ER T A BB 2 Y Tension release shaft 1
30 GL0114 VA A Presser adjusting screw nut 1
31 GS0553-8 iE FE B8 ET Presser spring regulator 1
32 |GW253 WA Presser adjusting spring 1
33 GR3358-8 EH S22 Presser bar guide bracket 1
34 GZ275 EAF Presser bar 1
35 GR9890-56 AT Presser bar thread guide 1
36 | GS033 AT 220867 Screw 1/4x40 L=8 1
37 | GS0100 SR LR T BT Screw 9/64x40 L=8 2
38 WAL AF£H 4 Knee lifting cross rod asm 1
39 | GR3364/3 16 HE BRI R R AF B 44 Hand lifter link 1
40 |[GR1510 B O 14 E-ring 5 1
41 GR3363 JE R T B A Lifting lever 1
42 GR3366 FHEEBGEREFF P58 | E-ring 5 1
43 | GR3368 1R FE BB Knee lifting cross rod 1
44 GR1494 VAE B4 Presser guide bar 1

S 7




6.1 #5814

FEED MECHANISM COMPONENTS
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>

L) # id % b1 Description LR IS
Ref. NO. Part NO. Qty Note

1 GH9890-24 {5328 AT Feed adjust rod 1
2 GX9890-25 326 R AT Feed regulator pin 1
3 GSO011 HEFFRRET Screw 9/64x40 L=6 2
4 GR3384 RN 3% Feed regulator 1
5 GO474 EEHA SR HE Feed regulator bushing 1
6 GS0565 ERHAT AR R EWET | Screw 3/16x28 L=7 1
7 GS9890-23 ERHEYT R Feed regulator screw 1
8 GW257 EEE A E Spring 1
9 GX576 EREEE A Feed adjust pin 1
10 GR3382-8 & FHRE e H Feed dial 1
11 GS0563 SR B e R ET Screw 3/16x28 L=18 1
12 GHS568 EELERF Rocker shaft connecting rod 1
13 GX570 ERHER B Walking foot long pin 1
14 GS0560 ERHEFTIRET Screw 9/64x40 L=4 1
15 GH572 27 Connecting rod 1
16 GR3383 EEHE T R ORY S Rubber ring 1
17 GW436 LR TA Feed reverse spring 1
18 GR1510 R AT B4 E-ring 5 1
19 GH547/2 {33 %k ot 4 28 1 Feed reverse arm asm. 1
20 GS2566 {3k i R ET Screw 1
21 GR1510 BLE R EF Y E-ring 5 1
22 | GW435 5% s 3% Spring 1
23 GX571 R Walking foot short pin 2
24 GR3374 ERH B ER Connecting link long pin 2
25 GR3775 KRR Connecting link short pin 2
26 GR3376/2-8 & RHE SR A Feed adjust link asm. 1
27 GX573 ERHENBEZER | Adjusting link fulcrum shaft ]
28 GS48 TR BRET Screw 15/64x28 L=7 2
29 GS0560 BEFFERET Screw 9/64x40 L=4 2
30 GX575 SRR Feed bar shaft 1
3] GR1524 KR i A 4 Retaining ring 1
32 GM201 ERF Fedd dog | 1
33 GS072 E R T Screw 1/8x44 L=6 2
34 GR3380/5-8 R A Feed bar asm. 1
35 GR3388 2R E (AR Adjusting link spring guide 1
36 GS0567 B ATHCR B eRET Screw 11/64x40 L=5 2
37 GR3387 7 % [81 7€ Feed spring hood ]
38 GZ436 BEg S Feed rocker shaft 1
39 GX571 KR AV Walking foot middle pin 1
40 GS0560 7 B R ET Screw 9/64x40 L=6 1
41 GL7 16 FEF AR Nut 9/32x28 1
42 GHS569 R it A5 28 Feed rocker shaft crank asm. 1
43 GS0561 KRt W ERET Screw 3/16x28 L=15.5 1
44 GH571 16 5 I h 48 4 Lifting rocker asm. 1
45 GS0561 16 5F J5 ih AR T Screw 3/16x28 L=14 1
46 GS0562 16 S EAF OISR ET Hinge screw 1
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6.3% Bl AR 4

g f ki % Fr Description OB &
Ref. NO. Part NO. Qty Note
47 GZ437 R 5h Feed driving shaft 1
48 GR1469 16 7F Sh 5 B8 48 1 Thrust collar asm. |
49 GS39 R RS R e Screw 1/4x40 L=6 1
50 G0473 3K AT Feed rocker shaft bushing 2
51 GS092 TR eRET Screw 11/64x40 L=7 2
52 GR1524 15 5F hh A 24 0 Retaining ring 1
53 GR3379-8 oF 58 BE 4 Feed bar crank asm. 1
54 GS69 IR RESRET Screw 3/16x28 L=14 1
55 GH570 1685 L iR 1 Driving shaft crank asm. 1
56 GS037 16 7F X th e ET Screw 11/64x40 L=10.5 1
57 GR3386-8 135 FHE FH 14 Reverse feed control lever asm. 1
58 GR1469 e Thrust collar asm. 1
59 GS39 16 T Py e gT Screw 1/4x40 L=6 2
60 | GR3385 ¥ oAy Rubber ring 1
61 GZ438 18] 3 ¥} Feed reverse shaft 1
62 G09890-57 FE R fhRhE Feed lever metal 1
63 GS033 BlEEHE F e Screw 1/4x40 L=8.5 1
64 GS050 BIERHRF R (8ET | Screw 1/4x40 L=10 1
65 GR9890-64 BlLEH IR T Reverse feed control lever 1
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7.B & A4

5 # ki A b Description ¥ &) &
Ref. NO. Part NO. Qty Note

1 GS832 PRETSM11/64"x40 L=12 Screw SM11/64x40 L=12 2
2 GR7662 FERERET R Washer 2
3 GR7661 JI5E FE R Partiality shank asm, 1
4 GS175 1 ah 7] E e Screw G
5 GR7663 iwah 7] Motorial knife 1
6 GL650 BREE SM11/64"x40 Nut SM11/64x40 1
7 - GR7660 By 7148 Knife bracket 1
8 GS9890-27 SE TR 4RET Screw 1
9 GR7656 T Secant knife 1
10 GR7658 PEH Protect needle patch 1
11 GS1755 BRET SM9/64"x40 L=4 Screw SM9/64x40 L=4 1
12 GHI1001 Hh 5 Thread shear rock arm 1
13 GR7664 SR th A 1 Bh B Positioning block 1
14 GW951 5 5 Spring 1
15 GS1760 $HET SM3/16"x32 L=14 Screw SM3/16x32 L=14 2
16 GO1001 B RS Thread shear cam rock arm assy 1
17 GS1761 LET SM11/64"x40 Screw SM11/64x40 1
18 GO1000 IRz ih i e £ Short bush 1
19 GS1754 $24T SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20 PR TR Pole 2
21 GR7656 e Thread shear cam 1
22 Je Je L Bale band 1
23 GS788 $%£T SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 GS1759 HEHIRET SM11/64"x40 L=5.1 3| Screw SM11/64x40 L=5.5 2
25 GH1000 AT Knife shaft connecting rod 1
26 GZ850 LI 4 oy 4 Thread shear rock arm shaft 1
27 GR7667 IH 5 i 25 Spring cover 1
28 GW952 o Spring 1
29 GR7665 By LR B 5 41 1 Thread shear rock arm shaft 1
30 GS189 $£T SM11/64"x40 Screw SM11/64x40 1
31 G7666 R Rool shaft assy 1
32 GL650 AT Nut 1
33 GZ851 4ih Thread shear shaft 1
34 GR7669 ik Retaining ring 1
35 GR7668 LR B rp i Magnetic plug cushion mat 1
36 GR7672 DI v, B TR Magnetic plug pin 1
37 GL652 ¥ SM1/4"x40 Nut SM1/4x40 1
8 GR7671 g Washer 1
39 GS1763 [HESS 1 3] Screw 1
40 GKL201-8 8813 M4 Nut M4 2
41 GR7670 bk pi gk S 4 Magnetic plug cushion mat 1
42 GR7677 P LR Thread loose seat 1
43 GWS953 S 5§ Spring 1
44 GS1764 $RET SM1/4"x28 L=13 Screw SM1/4x28 L=13 1
45 GQ785 B 45 L B 4 4 Magnetic plug 1
46 GR3400-7 $RET SM15/64"x28 L=14.5 Screw SM15/64x28 L=14.5 1
47 GS525-8 TERR (it ith B P A Electrical plug breacker washer 1
48 GO1003 T E Bushing,lower shaft 1
49 GKR202 B 84.5x8x0.5 Washer 4.5x8x0.5 2
50 GR8800-61 14 fLB: 2k 2% 14 holes thread connector 1
51 GR9890-78 Rk Connceting terminal 1
52 GR8800-60 o2k 3k Groundwire terminel 1
53 GR9890-70 LEDS] f: 46 2% LED light's wire connector 1
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AUTOMATIC REVERSE FEED COMPONENTS
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WIPER COMPONENTS




8.8 zh 8l 4% B 44

5 t & % Fr Description OB &
Ref. NO. Part NO. Qty Note
1 GR9890-33 JF e Switch block 1
2 GR9890-51 JF X Ea Swicth cover [1]
3 GS053 WRET Screw 3/16 x 28 L=9 [1]
4 GR9890-33-1 ek Wire il
5 GR9890-33-2 B Connecting terinal [1]
6 GR9890-33-3 i Reverse feed button [1]
7 GR9890-33-4 LEDT 40 LED light button (1]
8 GR9890-33-5 LEERPIS S Switch [1]
9 GR9890-33-6 H B Circuit board [1]
10 GR9890-33-7 | LED#T LED light [1]
11 GR9890-33-8 FURST £ Thread guide cover [1]
12
13
14 GR625-8 T4 E-ring 5 2
15 GR7687 El Bl 250 b 4 Reverse feed connecting shaft 1
16 PAANEET] E-ring 9 1
17 GH1002 1 20 2685 11 #5 Connecting arm asm. 1
18 GR1028-8 JF O 45 E-ring 4 1
19 GR7691 H 208 254 14 47 Reverse feed connecting link 1
20 GR1027-8 JFO P48 E-ring 12 1
21 GO363-8 #h Washer 16 x 24 x 2.6 1
22 GO0362-8 ok Rubber plunger 1
23 GR1028-8 JFE$4 08 E-ring 4 2
24 GR7692 YEFFHY Plunger arm pin 1
25 GQ796 1 215 D500 5 i Reverse feed magnet asm. 1
26 GS525-8 BEET Screw 15/64 x 28 1.=12 2
27 BRET Screw 3/16 L=9 1
28 1 3081 6k 2 T T Plunger spring 1
29 HLEL g Pin contact 2
30 WRET Screw 3/16 x 28 L=6 1
9. K& M4
1 P26 i Wiper asm. 1
2 GR1070-8 R4 % Wiper cover 1
3 GBNS206-8 W T B BT Screw M3 1
4 GS532-8 BB i 84T Hinge screw 1
5 GL186-8 L 353 Nut 9/64x40 1
6 GR1081-8 WAL SN Wiper link A 1
7 GH391-8 PRI Wiper link B 1
8 GR1072-8 4 E-ring 1
9 GS531-8 OGO i 88T Wiper link B,hinge screw 1
10 GO375-8 ETAR R Wiper hinge screw collar 1
11 GW240-8 LR 8 1% Wiper spring 1
12 GL185-8 f& s A4 i 48 £3 Nut 11/64x40 1
13 GR1073-8 BRI E i ik Wiper rubber A 1
14 GR1074-8 BRIt H 7 Wiper rubber B 1
15 GR1078-8 TR i Bk Wiper solenoid 1
16 GX258-8 k] Wiper solenoid shaft 1
17 GD136-8 Hx Power switch 1
18 GR9890-33-1.1 | §4& Electric wire 1
19 GR9890-33. 1.2 | §44 2-core cabtyre cord 1
20 GR1075/2-8 TR 2 14 Wiper base asm 1
21 GO376-8 %3 8498 £} Wiper link collar 1
22 GBS206-8 HL Rk K [ R T Screw 3
23 GR9890-69 e pin contact 2
24 GR1071-8 PELHT Wiper 1
25 GS630-8 A 5% [ 92 T Screw 9/64x40 L=5 1
26 GO374-8 KA EFEE Wiper collar 1
27 GR625-8 T4 220K 2 14 ) E-ring 1
28 GR1077/3-8 TRER IR sh 46 1 Wiper driving shaft asm 1
29 GS300-8 TRLRIE R [ 94T Screw 3/16x28 L=9 2
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OIL RESERVOIR COMPONENTS




1038 B &P 14

i # = A LS Description ¥ OR|&n
Ref. NO. Part NO. Qty Note
1 GR1561-8 i 7 Oil sight window 1
2 GR1562 AT ORYpg Rubber ring 1
3 GR3398 L St Main shaft oil tube 1
4 GRO551 [ Yo e T Screw 3/16x28 L=6 1
5 GR1569 J] ik i S Oil felt presser 1
6 GR3401 (] 3okt £H 1 Oil return tube asm 1
7 GR1566 Ji] ey 4 ke Holder 1
8 GR3378 5 i 2% Oil wick 1
9 GS054-8 TiE 4 it B VA8 15 4R 4T Oil adjusting screw 1
10 GW259-8 TEAR il &t V8 15 8 Spring 1
11 GR3399-8 T AR {3k il Oil tube 1
12 GR3389/12 T 7R Lubricating oil pump asm 1
13 GR3390 IR L Oil pump installing base 1
14 GR3391 MFE Oil pump 1
15 GR3392 R Oil pump impeller 1
16 GS554 S £3) Screw D=3 L=10 3
17 GR3394 MES Lubricating oil pump cover 1
18 GR3393 TR M5 FER Oil pump impeller cover 1
19 GR3396 (=] ieh 4 Plunger 1
20 GW437 FEIE Plunger spring 1
21 GS0569 FE ZEBRET Plunger screw 1
22 GR3395 Tt ih Hook driving shaft oil tube 1
23 GS0568 MR LIERET Screw M3 L=8 3
24 | GS030 SR EEE AT Screw 11/64x40 L=9.5 1
25 GS0567-8 T 38 i HE g Oil pump support,large -
26 GS062 MR SRET Screw 15/64x28 L=12 1
27 GR3397 R 3k Rubber joint 1
28 GS9890. 39 LRk R IRE Bobbin pulley 1
29 GS1761 LRIk 2R IR Bh A HRET Screw 2
M BE G
1 GR3405/17 i EER g Es Oil reservoir asm 1
2 GR3406 i 1By il reservoir 1
3 GR3407 H AR Oil reservoir gasket 1
4 GR3408 BL3L 4 Rubber cushion 4
5 GS0571 HEMFLIRET Screw 5/16x24 L=7 1
6 GR3409 HEmFLERETOR S Rubber ring 1
7 GH576 16 FE R X o] b 45 Knee lifting rotating arm 1
8 GW438 X fi i 4 3L Spring 1
9 GR1583 15 FE R b T 11 255 E-ring 10 1
10 GR3410 16 FE MR AT 5 3% Vertical shaft fitting arm 1
11 GS0573 BOAFF 1T L BRET Screw 2
12 GL21 X o) PR DL U8 VT 8862 | Nut M6 2
13 GS057 X Ji) i A R 2 VB Y5 84T | Screw M6 L=30 2
14 GS0572 X 6] i W SR ET Screw M6 L=17.5 1
15 GZ439 16 HE B Knee press cross shaft 1
16 GR3411/6 BRI Knee pan plate asm 1
17 GKR13 PRI FFHE Knee pan plate cover 1
18 GR1586 BRIAF Knee pan upright shaft 1
19 GR3413 BRI Knee pan plate rubber 1
20 GR3412 BRI Knee pan plate 1
21 GR3414 B3k Knee pan plate support 1
22 GS584 RES 1) Screw M6 L=12 1
23 GH579 I6 FE B9 84 Knee lifter push rod 1
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THREAD STAND COMPONENTS
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ACCESSORIES

13. B4




12. TERZRED

5 ¥ 5 % R Description BRI &S
Ref. NO. Part NO. Qty Note
1 1R 2R R Thread stand asm. 1
2 GR1215 2% B 4 Spool retainer 2
3 GS067 53 gl Spool pin 2
4 GR750 R Spool rest cushion -
5 GR1811 5 giy Spool rest 2
6 GS558 LRI R YR ET Screw M6 L=16 2
7 GR1745 etk e Thread guide arm joint 2
8 GR1744 LRI T B b Spool rest rod rubber cap 1
9 GR1825 LR £R A Spool rest arm 2
10 GZ316-8 KA Y Spool rest rod, upper 1
11 GR1932 370 I Spool rest rod joint 1
12 GS401 R FF R L R 4T Screw M5 L=14 2
13 GL158 ARy R A N R Nut M5 2
14 GZ315-8 SMHTY Spool rest rod, lower 1
15 GR1748 PR Thread guide 2
16 GR1625 R LT 4 B Spring washer 2
17 GL23 I FTeE R Nut M5 2
18 GL158 CR AT 5 I R A Nut M16 x 1.5 1
19 GR1696 R 0T 5 1R Pyt Washer 16 x 30 x 2.6 2
20 GR1751 ﬁﬁf&ﬁ%[ﬁ]ﬁlgﬁ Spring washer 1
13. Bt
s 44 id S R Description L SR8
Ref. NO. Part NO. Qty Note
1 GR1590/2 LR A Machine hinge plate asm. 2
2 GK241 DL HE B 4 W4T Nail 4
3 GBX105 PLL B Machine hinge plate 2
4 GR1610 WeT) (k) Screw driver, large 1
5 GR1602 W TJ] () Screw driver, mendium 1
6 GR1603 7] () Screw driver, small 1
7 GN163-8 ®Bl Bobbin 3
8 GF424 L Macgube head cover 1
9 GBR148 L[ Macgube rest cover 1
10 GR1604/3 AR Oil reservoir asm. 1
11 GV15 L&t Needle DB x 1 #14-#16 119
12 GR1578-8 Piiks (A) Quakeproof washer A 1
13 GR1579-8 Big# (B) Quakeproof washer B 1
14 WA Instruction book 1
15 AHIRTF(15,2,25,3,4) Cross screw driver (1.5,2,2.5,3,4) | %1
16 b Oiler asm 1
17 GR1576 Rk Oil reservoir magnet 1
18 JE R FL3H7 Cable band 5
19 GBR147 ABRET Wood screw 4
20 GS0574 g Washer 4
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